

Analytical Report

Report Date : 23 December 2017
Customer : مؤسسة أريج للصحافة الاستقصائية / مركز معا

Sample Code : ES-20175155
Source Sample Code :
Sample Name : نفايات مطحونة
Sample Receiving Date : 23 December 2017
Sampling dat : 07 November 2017
Category : Waste
Batch No. :
Sample Size : 1 Kg
Origin :
Representative :
Container Type : Plastic
Sample Condition : Ok
Sampled By : Ruba Anabtawi

Test	Result	Method	Comments
Copper (Cu)	301.6 ppm	ICP	
Chromium (Cr)	77.7 ppm	ICP	
Nickel (Ni)	61.3 ppm	ICP	
Cadmium (Cd)	2.70 ppm	ICP	
Lead (Pb)	135.0 ppm	ICP	
Zinc (Zn)	551.7 ppm	ICP	
Arsenic	2.20 ppm	ICP	



* The Center is only responsible for the results of the sample tested.

Signatures:

4

Belal Amous
Director



Signature
Senior Analyst,
Environmental Analysis Unit

Analytical Report

Report Date : 23 December 2017
Customer : مؤسسة أريج للصحافة الاستقصائية / مركز معا


Sample Code : ES-20175157
Source Sample Code :
Sample Name : ثمار الباذنجان
Sample Receiving Date : 23 December 2017
Sampling date : 07 November 2017
Category : Waste
Batch No. :
Sample Size : 1 Kg
Origin :
Representative :
Container Type : Plastic
Sample Condition : Ok
Sampled By : Ruba Anabtawi

Test	Result	Method	Comments
Copper (Cu)	1.18 ppm	ICP	
Lead (Pb)	0.025 ppm	ICP	
Chromium (Cr)	0.054 ppm	ICP	
Nickel (Ni)	0.204 ppm	ICP	
Cadmium (Cd)	0.02 ppm	ICP	
Arsenic	0.037 ppm	ICP	




* The Center is only responsible for the results of the sample tested.

Signatures:


Belal Amous
Director




Senior Analyst,
Environmental Analysis Unit

Analytical Report

Report Date : 23 December 2017
Customer : مؤسسة أريج للصحافة الاستقصائية / مركز معا

Sample Code : ES-20175156
Source Sample Code :
Sample Name : تربة مع نفايات مطحونة
Sample Receiving Date : 23 December 2017
Sampling date : 07 November 2017
Category : Waste
Batch No. :
Sample Size : 1 Kg
Origin :
Representative :
Container Type : Plastic
Sample Condition : Ok
Sampled By : Ruba Anabtawi

Test	Result	Method	Comments
Copper (Cu)	170.7 ppm	ICP	
Chromium (Cr)	45.6 ppm	ICP	
Nickel (Ni)	47.3 ppm	ICP	
Cadmium (Cd)	6.1 ppm	ICP	
Lead (Pb)	82.9 ppm	ICP	
Zinc (Zn)	517.1 ppm	ICP	
Arsenic	2.7 ppm	ICP	




* The Center is only responsible for the results of the sample tested.

Signatures:


Belal Amous
Director




Senior Analyst,
Environmental Analysis Unit